June 2022

Inside this issue:

Lake Branch Update 2

Once Upon a Time in the 5
South(west)

Climb for Healthy Lungs 7
Suburban Branch Expo Extra

ity of Elmhurst Stormwater 9
Management Success

2022 Chapter Project Excel- 10
lence Award

7th Avenue Creek Flood 11
|Mitigation and Rehabilita-

tion

|Waterway Restorationand 13
Climate Resiliency

Bipartisan Infrastructure 16
Law - What's your (Asset
Management) Plan?

Developing MWRDs Strate- 18
gic Plan as a Utility of the

>hicago Metro Representa- 19
tives Down Under

Executing Force Main 21
Screening Level Assess-
ments
Seeing Green: Reimagining 23
the Village of Westmont

Barrington's Metra Access 26

Nutrient Removal atthe 28
New Century Town WRF,
[...]
over 1,000 parking spaces
dedicated for Metra commut-
ers, with 782 of these spaces
along the north side of the
Union Pacific railroad tracks.
These spaces are bounded by
commercial property to the
north which fronts minor
arterial Main Street (Lake
Cook Road) and commercial
property to the east which
fronts principal arterial
Northwest Highway (Route
14). Prior to the Barrington
Metra Access Drive project,
egress from these northern
782 parking spaces was lim-
ited to three access roads,
two which intersect with
Main Street and one which
intersects with Northwest
Highway. None of these three
intersections are signalized or

ton

A

“The project construction area, including the location of the new access drive

Page 26

- P

is outlined in blue”

all-way stop controlled. With
heavy traffic on both Main
Street and Northwest High-
way and from these parking
spaces, with the Barrington
Metra Station being the 16th
busiest Metra Station out of
236 total stations, significant
—

“Modified internal drive aisles to accommodate the new circulation”

queues formed at all three
access drives following Metra
train arrivals and departures.

In order to address this traffic
issue, the Village initiated a
Phase 1 study with Gewalt
Hamilton Associates, Inc. for
the installation of a signalized
access drive to these northern
parking lots in 2011. In order
to meet signalization war-
rants and best facilitate traffic
flow, a new access drive was
proposed to be constructed
through Village property and
intersect with Route 14 south
of Main Street (Lake Cook
Road). Modifications to the
internal parking lot network
were proposed to facilitate
circulation to and from the
proposed access drive and
land acquisition was neces-
sary to facilitate pedestrian
improvements and the instal-
lation of a turn lane into the
new access drive. Phase 1

(Continued on page 27)


mailto:mhansen@barrington-il.gov

The Metro

Barrington (Continued from page 26)

design approval was received
in October of 2014.

The Village was able to se-
cure local surface transporta-
tion program (STP) funding
through the Northwest Coun-
cil of Mayors for Phase 2 and
Phase 3 work and selected
Gewalt Hamilton Associates,
Inc. to compete the addition-
al phases of work. Phase 2
work commenced in 2016
and detailed design included
widening, pavement and ac-
cess modification along ap-
proximately 1000 feet of US
Route 14, installation of a
new signalized access road
for the existing Metra parking
lots, internal parking lot mod-
ifications for circulation and
modification to the intersec-
tion of US Route 14 and
Klingenberg Lane to restrict
turning movements. Sidewalk
and crosswalk connections
were designed to ADA stand-
ards and drainage improve-
ment work was also included
within the project scope. Un-
fortunately, land acquisition
coordination delayed the

letting for this work, but fol-
lowing right-of-way certifica-
tion in January of 2021, the
project was placed on a
March 2021 IDOT letting and
construction  work  com-
menced in May of 2021.

While the land acquisition
delay was unfortunate, it re-
sulted in construction taking
place while COVID-19 re-
strictions were in place, which
significantly reduced the rid-
ership on the Union Pacific
Northwest Metra Line. While
the project would have had a
significant impact on Metra
commuters via reduction of
what are normally 1000 full
parking spaces due to con-
struction work, access, and
staging, the considerable re-
duction in parked vehicles
during this time allowed for
expansion of the staging area
without impacts to the re-
duced parking need.

Ahead of and during construc-
tion, Village Staff worked
closely with Gewalt Hamil-
ton’s Resident Engineer to
provide information regarding
the project to the Village as a
whole, via website and elec-

Strategic Plan (Cont’d from pg 18)

strategic initiatives outlined in
the new Plan. For example, one
key focus is to identify and elimi-
nate barriers to participation for
disproportionately impacted
areas (DIAs) - low-to-moderate
income areas that may be more
susceptible to flooding, and that
often have less capacity to part-
ner with the MWRD to imple-
ment stormwater solutions and
alleviate local flooding.

MWRD’s 2021-2025 Strategic
Plan not only articulates the
mission, vision, and strategic
goals for the next five years, but

MWRD is equipped with a ro-
bust, collaborative, and commu-
nity-informed strategic planning
process that will guide it to a
path to a more sustainable fu-
ture. MWRD plans on imple-
menting, monitoring, and follow-
ing through with the initiatives in
the next 5 years with regular
updates available to the public.

This article was co-authored by
Commissioner and Chairman of
Finance, Marcelino Garcia, of
the Metropolitan Water Recla-
mation District of Greater Chica-
g0 (Marcelino.garcia@mwrd.org);
Vincent Lee, Civil + Water Engi-
neering Team Leader at Arup, a
global advisory, design, plan-

Page 27

tronic newsletter updates, as
well as specifically to impact-
ed businesses and property
owners via site meetings,
letters and direct contact in-
formation for construction
staff. Through thoughtful
staging, communication and
parking coordination, positive
relationships  were  main-
tained with these impacted
businesses and owners
throughout the project.

While additional unsuitable
material quantities and delays
securing Union Pacific flaggers
impacted the overall project
schedule, the Village is excit-
ed to announce that as of
April of 2022, the project is
substantially complete! The
Village Board and Village Staff
are thrilled about this im-
provement and are so excited
to continue to witness the
positive impact of this signal-
ized access on traffic through-
out the area as ridership on
Metra continues to grow.
Many thanks to our project
team! Marie at the Village of
Barrington can be reached at
mhansen@barrington-il.gov !

ARUP

ning, and engineering firm
(vincent.lee@arup.com); Joanne
So Young Dill, Metropolitan Wa-
ter Reclamation District of
Greater Chicago
(DillJ@mwrd.org); with contribu-
tions by Kirsten Carroll, Associ-
ate Principal at the Civic Con-
sulting Alliance
(kcarroll@ccachicago.org).

Submitted by: Marcelino Garcia
Commissioner and Chairman of
Finance Metropolitan Water
Reclamation District of Greater
Chicago


mailto:Marcelino.garcia@mwrd.org
mailto:vincent.lee@arup.com
mailto:DillJ@mwrd.org
mailto:kcarroll@ccachicago.org
mailto:mhansen@barrington-il.gov

The Metro

Nutrient Removal at the New Century Town WRF, Lake County PW

By: Jason Pieper, Chief Operator — New Century Town WRF (LCPW)

he New Century Town
(NCT) Water Reclama-
tion Facility (WRF)

serves the population of Vernon
Hills, IL and surrounding areas.
Originally constructed in 1973,
the treatment facility has under-
gone several upgrades, and now
has the capacity to treat a daily
average of 6.0 MGD, and a daily
maximum of 18.0 MGD.

Between 2014-2015, the NCT
plant was redesigned to accom-
modate Biological Nutrient Re-
moval (BNR), employing a modi-
fied Johannesburg system.
Within this configuration, addi-
tional process paths were pro-
vided, allowing plant staff flexi-
bility to modify the system and
maximize phosphorus (P) remov-
al.

In April of 2015, initial startup of
the BNR process began. As the
startup progressed, effluent (P)
levels fluctuated greatly, becom-
ing higher during the summer
months. Several changes in the
Johannesburg configuration
were made, with little to no im-
provement in (P) removal effi-
ciency. Moreover, as colder
weather ensued, the effluent (P)
levels improved. This cycle re-
peated during the following year
of 2016. Ongoing discussions
between the operation staff and
design engineers, regarding the
reason(s) for the fluctuations in
BNR performance, yielded four
areas of focus for process suc-
cess: influent Biochemical Oxy-
gen Demand (BOD) concentra-
tions, Volatile Fatty Acids (VFA)
production/fermentation, addi-
tion of aluminum sulfate, and
proper operation of the aerobic
treatment zones.

Influent BOD Concentrations.

The influent BOD concentrations
averaged 150-175 mg/L. We
wanted some consistency with
the loading as well as improve-

ment with the daily BOD concen-
tration. To achieve this, we ex-
amined a few CBOD enhance-
ment supplements including
Methanol and Glycerin, but mo-
lasses was found to be the most
compatible with our needs. This
commodity is readily available,
safe to handle, and is lower in
cost then most supplements. By
adding 25-35 gallons of concen-
trated molasses daily to the
influent stream, the plant devel-
oped a consistent BOD value of
over 210 mg/L.

Acid Fermentation.

VFA production is an important
component in the removal of
phosphorus from wastewater.
These compounds promote the
growth and stability of the poly-
phosphate accumulating organ-
isms (PAQ’s) within the process.
To increase the VFA production
for the system, two process
modifications were employed.
1) an Aerobic zone was convert-
ed to an Anoxic zone. 2) The
operation of the mixers, both
the Anaerobic and Anoxic zones,
were placed on timers and cy-
cled on and off. This adjust-
ment lowered the average ORP
values to a consistent range
between -225mV to -275mV.

Addition of Aluminum Sulfate
(Side Streams Treatment).

Aluminum sulfate is used pri-
marily for chemical phosphorus
removal or as a polishing agent
in the treatment process by
further removing any lingering
amounts of (P) in the final efflu-
ent. At the NCT facility, a unique
use for this chemical has been
found. Alum is pumped directly
to the NCT water recycle pump-
ing station, to which all the
plant’s side streams, such as
belt filter press filtrate, disc and
sand filter backwash, and plant
wastewater, flow. However,
instead of pumping this recycle

Page 28

NCT WWTF - Average Phosphorus Concentrations - 2015 - 2018

Aveng‘e P Conca‘ntutlon’-‘ mg/L

NCT WWTF - Average Phosphorus Concentrations - 2019 - 2022

Averahe P Concentration - mg/L

Average Influent P
Concentration
Average Effluent P
Concentration

directly back to the headworks
of the plant, it is sent through
two, off-line, aerobic digesters.
Alum is added to the tanks con-
taining the side streams with
some contact time allowed. This
additional 24-30 hours of se-
questering, allows for more con-
tact time of the alum, and more
removal of (P) from these side
streams. The removal of (P)
from the side streams reduces
the impact of phosphorus load-
ing on the Johannesburg sys-
tem.

Proper Operation of the Aerobic
Treatment Zones

Ensuring proper removal of
BOD, suspended solids, and
nitrogen-ammonia in the pro-
cess was always considered.
Paramount to the proper perfor-

(Continued on page 29)



mailto:J.pieper@lakecountyil.gov

The Metro

Wheeling Implements Hydro-Excavation
By: Jeff Wolfgram, Utility Superintendent, Village of Wheeling

he Village of Wheeling

added a standalone

hydro-excavation truck
to its feet in 2020. Prior to the
purchase, it seemed that staff
was utilizing the sewer combina-
tion truck to hydro-excavate on a
regular basis. Although the com-
bination truck can do the work,
it was not designed nor intend-
ed to hydro-excavate. This was
adding a lot of wear and tear to
the truck and shortening its
serviceable life span.

Each year, more underground
utilities are getting installed
which creates a situation where
traditional backhoe excavation
becomes more difficult. It seems
that every time you put a bucket
in the ground these days you are
risking damaging a burred gas,
electric or fiber optic line.

These are the reasons the Vil-
lage of Wheeling Department of
Public Works began to explore
the option of a standalone hydro
-excavation truck. Multiple
trucks were tested before decid-
ing on the Vac-Con Excavator
model. Utility Division staff
chose the Vac-Con model be-
cause of the suction power and
performance. Also, ease of oper-
ation and control features were
factored into the decision. A
leader in the industry, Vac-Con

has been manufacturing equip-
ment for over 35 years. The
truck was purchased from EJ
Equipment. The first step to
purchasing the hydro-excavator
was convincing the Village Man-
ager that it was necessary. After
numerous memorandums and
conversations, he was con-
vinced. The second step was to
get Village Board approval.
Wheeling has been very lucky to
have a Village Board who gives
us what we need to do the job
properly.

Since taking delivery of the Hy-
dro-Excavator, | estimate that
75% of our excavations are hy-
dro-excavated versus backhoe
excavation. Our excavation effi-
ciency rate has been cut in half.
A typical buffalo box excavation
that took 5 hours to complete
now takes 2.5 hours. Additional-
ly, we complete excavation work
with one less worker on the
crew.

Years ago many of the operators
were skilled in the art of back-
hoe operation. Now we have
maybe a few operators who
possess the skill to operate the
backhoe safely. On the contrary,
all of our operators can operate
the hydro-excavator with preci-
sion.

Most importantly, the job sites

Nutrient Removal (Cont’d from page
28)

mance of the carbonaceous, or
aerobic, treatment is the status
of the dissolved oxygen levels.
At the NCT facility, air flow is
controlled to each of the zones
to produce a taper of the D.O.
levels. In the first two aerobic
zones, the D.O. levels are high-
er to remove the concentra-
tions of BOD and TSS. In the
final two aerobic zones, lower

D.O. levels are maintained to
promote nitrification, while at
the same time preventing over-
oxidation of the mixed liquor
suspended solids (MLSS) prior
to final clarification.

Through the implementation of
these process modifications,
and the continuing understand-
ing of the BNR process in gen-
eral, the NCT plant is achieving
consistent (P) removal and the

Hydro-Excavator used to repair a water service leak. Village of Wheeling

are safer. The Utility Division has
basically eliminated the risk of
damaging an underground utili-
ty. Staff has not damaged one
single utility when utilizing the
hydro-excavator. This is certainly
the best piece of equipment the
department has purchased.

Jeff Wolfgram is the Utility Su-
perintendent for the Village of
Wheeling. He has been with
Wheeling for 27 years. He can
b e reached at

jwolfgram@wheelingil.gov. !

effluent concentration is well
below the limit of 1.0 mg/L.

By: Jason Pieper, Chief Operator
- New Century Town WRF
(LCPW)

Contact information: (847-377-
4852)

or J.pieper@lakecountyil.gov Tl

Page 29



mailto:jwolfgram@wheelingil.gov
mailto:jwolfgram@wheelingil.gov
mailto:J.pieper@lakecountyil.gov

The Metro

The lllinois Climate and Equitable Jobs Act

By: Kristina Murphy, CC-P, CFM, Civil/Environmental Engineer, City of Naperville

he Climate and Equita-
ble Jobs Act (CEJA)
passed the lllinois leg-

islature on September 15,
2021. This 956 page bill pro-
motes clean energy, an equita-
ble workforce transition, electric
vehicles, and energy efficiency
in buildings. CEJA requires pow-
er generation in lllinois to be
carbon free by 2050 and puts
the state on the path to reach
40% renewable energy by 2030
and 50% by 2040.

This bill will impact municipal
operations on multiple levels.
Your community will likely re-
ceive an increased number of
permit applications for solar
panel installations because of
the Solar For All incentives. If
you are not a SolSmart! desig-
nated community, consider par-
ticipating in the no-cost tech-
nical assistance program to
streamline your solar permitting
process.

Your community will likely see
an increase to permit applica-
tions for electric vehicle (EV)
chargers. The state set the goal
of one million EVs registered in
Illinois by 2030. CEJA will pro-
vide for an 80% cost-share to
install publicly available EV
chargers. CEJA encourages the
purchase of electric vehicles by
providing consumer rebates, up
to $4,000 beginning July 1,
2022, with $8.5 million allocat-
ed for 2022. The state legisla-
ture is pursuing additional regu-
lations to support CEJA. The
proposed Electric Vehicle Charg-